
#58280 TXT-1
Scale:1:10  

Category: Electric

PART #        DESCRIPTION     
9335365      Body (Printed)
8085084      Body (Clear)
4005092 *1 Chassis Frame (1 pc.)
0005759      A Parts (A1-A6)
0005760 *1 B Parts (B1-B5, 1 pc.)
0005846      C Parts (C1-C6)
0005296 *1 D Parts (D1 & D2, 1 pc.)
0005847 *2 E Parts (E1-E4, 1 pc.)
0005848 *2 F Parts (F1-F9, 1 pc.)
0005849 *1 G Parts (G1-G6, 1 pc.)
0605034      L Parts (L1 & L2)
50473 *1     Hi-Torque Servo Saver
                    Q Parts (Q1-Q6) x1   Servo Saver Spring (Gold) (MR11) x2
                    Servo Saver Spring (Silver) (MR12) x1
0224011 *1 U Parts (U1-U3, 1 pc.)
0225072 *2 X Parts (X1-X10, 1 pc.)
9335321      Gear Bag
                    Bearing Holder x1     27T Gear (Long) x1
                    27T Gear (Short) x1  30T Gear x1
                    40T Gear x1
0555103 *1 Wheels (2 pcs.)
9805226 *1 Tires (2 pcs.)
0605033      Speed Controller Cover
0444129      Battery Case Cover
9465583      Screw Bag A
9805636      3x6mm Screw (MA2 x2)
9805629      3x12mm Tapping Screw (MA4 x4)
50577          3x10mm Tapping Screw (MA5 x10)
9805662      3x10mm Flange Tapping Screw (MA6 x5)
50380          E-ring Set (MA7 x7, ME6 x12)
9465584      Screw Bag B
9805620      3x25mm Screw (MB1 x2)
50575          2.6x10mm Tapping Screw (MB6 x5)
50589          5mm E-ring (MB7 x5)
9465585      Screw Bag C
50583          3x15mm Tapping Screw (MC1 x10)
9805556      2x8mm Screw (MC2 x10)
9805779      2x5mm Cap Screw (MC3 x2)
9805600      5mm Grub Screw (MC4 x5)
50576          3mm Grub Screw (MC5 x10)
50038          Tool Set (Box Wrench, Hex Wrench, MC5 x4)
2220001      3mm Lock Nut (MC6 x1)
9805758      2mm Washer (MC7 x5)
9465586      Screw Bag D
9805584      3x32mm Screw (MD1 x4)
9805697      4x20mm Threaded Shaft (MD3 x4)
9805557      4mm Flange Lock Nut (MD4 x4)
9805234 *1 Wheel Hub (MD7 x2)
9465587      Screw Bag E
9805693      6mm Washer (ME1 x5)
50586          3mm Washer (ME3 x15)
2300010      9mm Washer (ME4 x1)
50588          2mm E-ring (ME6 x15)
9465588      Screw Bag F
50592          5mm Ball Connector (MF4 x10)
9465589      Screw Bag G
9805815      3x50mm Screw (MG4 x4)
9805811 *1 Piston Rod (MG5 x2)
9415811      Damper Oil Bag
50597          Damper O-ring (ML1 x10, Red)

9805486 *1 Oil Seal (ML2 x2)
9805229 *1 Drive Shaft (ML6 & ML7, 1 pc. each)
4245017      Gear Box Plate
9415824      Propeller Joint Bag (MP1 & MP2, 2 pcs. each)
9415812      Die-Cast Parts Bag
9805802      1160 Ball Bearing (MR1 x2)
53008          1150 Sealed Ball Bearing (MR2 x4)
53030          850 Sealed Ball Bearing (MR3 x4)
9805622      1150 Metal Bearing (MR5 x2)
9805812      Gear Shaft A & B (MR8 x1, MR9 x2)
9805813      Bevel Gear Shaft (Short) (MR10 x2)
9445934      Bevel Gear Bag (MR13 x6, MR14 x4, MR15 x2)
5495023 *1 Drive Gear (MR16 x1)
9805814      18T & 15T Bevel Gear (MR17 & MR18, 2 pcs. each)
9445933      Diff. Cover & Ring Gear (MR19 & MR20, 2 pcs. each)
9805657      Heat Sink A & B (MR21 & MR22)
3515003 *1 15T Pinion Gear (MR23 x1)
4305125 *1 Motor Plate (MR24 x1)
9415810      Shaft Bag
9805806      7mm Snap Pin (MS1 x10)
9805809      Gear Box Spacer (MS2 x2)
9805805 *1 Wheel Axle (MS3 x2)
9805804 *1 Coil Spring (MS4 x2)
9805807 *1 8x111mm, 97mm Shaft (MS5 & MS6, 2 pcs. each)
9805808      7x102mm, 6x57mm Shaft (MS7 x6, MS8 x2)
9805810      3x74mm, 72mm, 67mm Threaded Shaft
                    (MS9-MS11, 2 pcs. each)
9805803      Stabilizer (2 pcs.)
9415813      Tool Bag
50633          4mm Adjuster (MT1 x6)
9805702      6mm Snap Pin (MT2 x10)
4505173      Speed Controller
7305015      Resistor
50171          Heat Resistant Double-Sided Tape
50595          Nylon Band w/Metal Hook (10 pcs.)
87004          Liquid Thread Lock
87023          Switch Lubricant
87025          Ceramic Grease
6095003      Antenna Pipe (30cm)
7435044 *1 Motor
9495377      Sticker (a & b)
1425811      Sticker (c)
1050067      Instructions (for Chassis)
1050076      Instructions (for Body)
*1 Requires 2 sets for one car.
*2 Requires 4 sets for one car.

R/C SPARE PARTS & HOP-UP OPTIONS
53065          1260 Sealed Ball Bearing (2 pcs.)
53132          R/C Fluorescent Color Antenna Pipes (4 pcs.)
53159          4mm Anodized Aluminum Flange Lock Nuts (Blue)
53160          4mm Anodized Aluminum Flange Lock Nuts (Red)
53161          4mm Anodized Aluminum Flange Lock Nuts (Gold)
53162          4mm Anodized Aluminum Flange Lock Nuts (Black)
53347          3x3mm Spring Set Screw (10 pcs.)

Tamiya America, Inc.    
2 Orion, Aliso Viejo, CA  92656  
(949) 362-2240   Fax: (949) 362-2250
Consumers: (800) TAMIYA-A    
Dealers: (800) 5-TAMIYA




